
GENERAL QUALIFICATIONS



RECENT AWARDS
2021
Hall Street Reconstruction - Phase I , St. Louis Board of Public Service
Project of the Year Award, American Public Works Association, Missouri Chapter 
I-255 Roadway and Bridge Rehabilitation, IDOT
Honor Award, American Council of Engineering Companies (ACEC) of Illinois
Emerson Zooline Railroad Tunnel Repairs, Saint Louis Zoo
Grand Award, American Council of Engineering Companies (ACEC) of Missouri
Industrial Wastewater Pretreatment Facility, Kerry Ingredient & Flavors
Grand Award, American Council of Engineering Companies (ACEC) of Missouri

2019 
Safety Improvements Design-Build, MoDOT 
Honor Award, American Council of Engineering Companies (ACEC) of Missouri
[...]
traffic studies, regional traffic modeling, 
HSM safety study, and a crash report.  
A key event during the study process 
was a Design Charrette that brought 
together key decision makers from 
both State DOTs and personnel from 
FHWA’s national office. The charrette 
expedited the study by establishing clear 
and defined alternatives.  In addition, 
environmental studies were conducted as 
required by NEPA and multiple Federal 
and State (IL & MO) environmental 
regulatory agencies were coordinated 
with. This coordination included extensive 
coordination with the U.S Army Corps of 
Engineers regarding section 404, 10, and 
408 permitting. All environmental studies 
were included and summarized in a 
federally approved categorical exclusion. 
 Unit 1 includes dual 383-ft long 3-span 
steel plate girder bridges with skewed 
piers founded on drilled shafts.  Each 
roadway accommodates four 12-ft lanes 
of traffic with 10-ft inside and 6-ft outside 
shoulders.  Unit 2 includes dual 7-span, 
1583-ft long bridges over the river also 
supported by concrete drilled shaft piers 
socketed into bedrock.  The steel girder 
framing includes spans as large as 236-ft 
and features spans of flared girders to 
accommodate exit and entrance lanes 
for the Riverview Drive interchange.  The 
rest of the structure is being designed 
by teaming partners.  The bridge is 
designated as critical and will be designed 
for seismic performance zone 2 with 
varying soil site classes.



REFERENCES

REFERENCES
Horner & Shifrin’s rendering of quality professional services often results in repeat clientele. A list of client references is included 
below; feel free to contact them concerning our experience and capabilities. 

Stacy McMillan, Structural Liaison Engineer
Missouri Department of Transportation, Bridge Division
(573) 751-0265
stacy.mcmillan@modot.mo.gov

Burt Benesek, Transportation Manager
City of St. Peters, Missouri
(636) 477-6600
bbenesek@stpetersmo.net

David Pracht, Assistant Director of Public Works
City of Manchester, Missouri
(636) 227-1385
dpracht@manchestermo.gov

Rick Ellis, Division Head, Bridge 
Arkansas Department of Transportation
(501) 569-2361
rick.ellis@ardot.gov

Jason Jonas, Public Works Department Director
Jefferson County, Missouri
(636) 797-5369

Eduardo Flores, Project Manager
Illinois State Toll Highway Authority
(630) 241-6800
eflores@getipass.com

Benji Philpot, Transportation Project Manager
MoDOT, Southeast District
(573) 472-5371
jessie.philpot@modot.mo.gov

Travis Slayton, Project Engineer
Robertson Contractors, Inc.
(573) 785-0880
traviss@robertsoncontractors.com



WASTEWATER



SERVICES

WASTEWATER 
Horner & Shifrin’s water engineers use their skills in every project to design processes 
and infrastructure that minimizes the effect of human activity on the environment. Our 
objective is to apply these skills by providing clean water supplies, treating wastewater 
and solid waste, developing technologies to minimize industrial pollution, and managing 
water resource systems. We offer full-service planning, designing, permitting and 
construction management of engineering for potable water storage, distribution and 
treatment; wastewater treatment; sanitary collection systems, and stormwater systems.
We have Certified Floodplain Managers, Certified Inspectors for Sediment and Erosion 
Control, and Certified Professionals in Sediment and Erosion Control on staff. Our 
numerous services in water engineering include the following:

• Wastewater Preliminary and Primary Treatment
• Wet Weather Treatment
• Biological Treatment / Sedimentation
• Tertiary Filtration / Chemical Precipitation
• Sludge / Biosolids Handling
• Sanitary Collection Systems
• Sanitary Sewer / Pump Station Plan Review
• Sanitary Pumping Stations
• Infiltration and Inflow Reduction and Analysis
• CMOM Program Development
• Facilities Inventories with GIS
• Sewer and Structure Rehabilitation
• SSO and CSO Elimination
• CSO LTCP Development
• Permitting
• Funding Assistance



EXPERIENCE

WASTEWATER
Wastewater Treatment Plant 
Improvements
City of Jackson, Missouri
Improvements to the existing sludge 
handling and disposal system at the City’s 
wastewater treatment facility, including 
conversion of the existing digester tank to 
an aerobic digester; conversion of the 
existing 17,000-gallon tank into a sludge/
lime blending tank; a new polyethylene 
lime slurry holding tank, two new lime 
stabilized biosolids storage tanks and 
appurtenant systems such as piping, 
valves, blower systems and mixing 
systems. Horner & Shifrin furnished 
design, plans and specifications, 
assistance with bidding, construction 
administration, on-site construction 
observation, as-built drawings and 
operations and maintenance manuals for 
the improvements. 

South Wastewater Treatment Plant 
Improvements 
City of Jerseyville, Illinois
H&S provided engineering planning 
and design services for the Jerseyville 
South Wastewater Treatment Plant. The 
improvements increase design capacity 
to 4.0 MGD, and will accommodate 
the projected population of the City of 
Jerseyville through 2025.
The existing WWTP was upgraded with 
continuous-flow SBRs. The SBR’s are 
designed and programmed for biological 
nutrient removal and are followed by deep 
bed sand filters for dentrication. Also 
included the rehabilitation of two existing 
pump stations, new grit removal 
equipment, two new fine screens, 75 HP 
turbo blowers, new tertiary filters, 
ultraviolet disinfection, reaeration, service 
water system improvements, chemical 
feed equipment for phosphorus removal, 
sludge dewatering unit, five new buildings 
to house the proposed equipment, 

complete new SCADA system and 
associated electrical and mechanical for 
the plant. We also provided engineering 
design services for the conversion of a 
250,000-gallon anaerobic digester to a 
pre-thickened aerobic digester. 

Wastewater Treatment Plant 
Improvements
City of Bismarck, Missouri
Design of a 250,000-GPD oxidation ditch 
with two circular clarifiers to replicate a 
treatment process familiar to the City. The 
new process improved sludge wasting 
through the use of center feed clarifiers 
with submersible pumps. A new office and 
laboratory was also designed. Existing 
sludge holding basins were utilized to 
minimize costs. The plant was designed 
to nitrify in order to meet MDNR ammonia 
limitations. This process also prepared 
the City for future phosphorus limitations. 
Submersible mixers were designed for 
an anoxic cycle for biological phosphorus 
removal and denitrification. 
Mapping, I&I, SSES and GIS 
Rock Creek Public Sewer District
Horner & Shifrin provided comprehensive 
mapping and infiltration and inflow (I&I) 
investigation for the West Elm Place 
Watershed, and a district-wide flow 
monitoring and sewer system evaluation 
study to prioritize areas for further field 
investigations. The study analyzed 
I&I into the system and evaluated and 
recommended repairs or replacements to 
reduce infiltration and inflow and restore 
the sewer system structural integrity. The 
project consisted of the following phases:
• Flow and Rainfall Monitoring 
• GIS/Access Database 
• Mapping 
• Manhole Inspections 
• Smoke Testing 
• Dye Water Testing 

• CCTV Inspection
• Final I&I Report 

Sanitary Sewer I&I Compliance
Village of Northbrook, Illinois
Horner & Shifrin was retained by the 
Village of Northbrook for a sanitary 
sewer system condition assessment 
and development of a Sanitary Sewer 
Infiltration and Inflow Compliance Program 
to comply with the Metropolitan Water 
Reclamation District of Greater Chicago’s 
Watershed Management Ordinance. The 
Village encompasses about 13 square 
miles in area with a population of 33,170. 
It has approximately 133 miles of sanitary 
sewer within its jurisdiction.
Sewer Use Charge Study
City of Jackson, Missouri
Horner & Shifrin provided rate analysis 
services to the City of Jackson to 
evaluate rate increases necessary to 
support planned system improvements 
necessary to reduce infiltration and inflow 
and maintain reserves for an equipment 
replacement fund. 
Wastewater Facility Condition 
Assessment 
Yorkville - Bristol Sanitary District
Horner & Shifrin prepared a hydraulic 
profile for the Yorkville-Bristol Sanitary 
District’s (YBSD) wastewater treatment 
plant. YBSD operates a single Wastewater 
Treatment Plant (WWTP), designed to 
treat 3.62 million gallons per day (MGD), 
with a peak flow of 6.14 MGD. The facility 
was originally constructed in 1958, and 
has been expanded over the years to its 
present size with significant additions/
upgrades in 1972, 1990, 2001, and 2017.
H&S prepared headloss calculations 
through the YBSD WWTP and prepared a 
hydraulic profile from the junction box 
where the flow splits between the Main 
Pump Station and Secondary Pump 



EXPERIENCE

Station through the outfall into the Fox 
River.

Wastewater Treatment Plant & 
Collection System Improvements
City of Mascoutah, Illinois
Horner & Shifrin is responsible for the 
design of a new 1.75 MGD SBR treatment 
facility and improvements to 4 lift stations 
in the collection system. The treatment 
facility includes a new headworks utilizing 
an automatic fine screen with screenings 
conditioning and a manual bar screen 
bypass channel, a four basin SBR 
treatment system with biological nutrient 
removal, tertiary filtration, chemical feed 
system for additional phosphorus removal, 
and sludge transfer and wet weather 
lagoon lift stations. The three collection 
system lift stations are proposed for 
complete replacement to convert from 
suction lift to submersible pumps ranging 
in size from 570 gpm to 1750 gpm. 
Additional improvements include control 
panel upgrades, valve replacement, a new 
generator, and rip rap at three lagoons.

Saline Creek Wastewater Treatment 
Facility Upgrades
Northeast Public Sewer District
Horner & Shifrin is providing a plant 
capacity re-rating study, antidegradation 
review and design, bidding, and 
construction phase services for upgrades 
to Saline Creek Regional Wastewater 
Treatment Facility. The Saline Creek 
Wastewater Treatment Facility upgrades 

will consist of the following:
• New aerobic digester system based 

on Ovivo Two Stage SilC-TAD 
ceramic membrane thickening system

• New sludge processing building
• Decant pump station
• New secondary clarifier
• Oxidation ditch control improvements
• Additions and modifications to RAS/

WAS pumping system.
The ceramic membrane thickening 
unit installed in new digester is a new 
process and will be the second installed in 
Missouri. 
The plant re-rating study will increase 
plant capacity from 4.0 mgd to 5.25 mgd 
to avoid a future secondary treatment 
process expansion. Biowin process model 
was calibrated from an extensive plant 
monitoring data base. 
Model scenarios were developed for 
current and future flow and loads. Existing 
plant is an oxidation ditch biological 
nutrient removal plant consisting of fine 
screens, multi-ring Envirex Orbal oxidation 
ditch secondary process, final clarifiers, 
UV disinfection, gravity re-aeration, RAS/
WAS pumping, aerobic digestion, and 
biosolids storage. An anti-degradation 
study was also be completed to permit the 
plant at the 5.25 mgd design capacity.

Sanitary Sewer Rehabilitation
City of Birch Tree, Missouri
Horner & Shifrin provided USDA-Rural 
Development-funded wastewater 
treatment plant improvements, smoke 
testing and infiltration/inflow investigation 
of the sewer system, as well as 
geographic information system (GIS) 
mapping of the City’s wastewater facilities. 
Funds for the $1.95 million dollar project 
were secured through USDA-Rural 
Development and Community 
Development Block Grant (CDBG). 
Rehabilitation for the project included 
plant upgrades to install new lift station 

pumps, a new spiral influent screen, 
clarifier rehab, the installation of a new 
disc-filter tertiary treatment, DO and 
control upgrades, and the construction of 
a new plant office. The collection system 
improvements included approximately 
19,000 linear feet of in-situ lining and the 
lining of 50 manholes using fiber-
reinforced-cement. 

Cape Girardeau County Common 
Sewer District
Horner & Shifrin was responsible for 
antidegradation evaluation and facility 
plan development, as well as civil/site, 
structural and process design of the 
new centralized wastewater treatment 
facility. The Sequencing Batch Reactor 
treatment plant utilizes influent screen, 
aerobic digestion and UV disinfection 
before discharging to a losing stream. 
The facility was designed for a Phase II 
upgrade to increase the daily average 
flow from 425,000 gpd to 850,000 gpd. 
The facility was designed with a SCADA 
monitoring system to allow remote 
monitoring and data logging of all critical 
process parameters, allowing for a swift 
response to upset situations. Due to 
geological challenges posed by the site, 
the influent screen, influent piping/valve 
gallery, blower house and SBR tanks 
were designed into a common structure. 
The only pumping system in the plant 
site is the terminal lift station, which feeds 
raw wastewater to the headworks. From 
there, the downstream processes were 
all designed to be hydraulically driven 
by gravity due to the natural topography 
of the site. The aerobic digestion basins 
were designed with surface aerators 
and telescoping valves to stabilize and 
manually decant to produce Class B 
biosolids for land application.



EXPERIENCE

Sewer District Formation and 
Expansion – Phases I, II, III, & IV
Pike Creek Reorganized Common 
Sewer District
Horner & Shifrin’s staff provided for 
master planning for the Pike Creek Sewer 
District, which services the western edge 
of Poplar Bluff, Missouri. The original 
phase consisting of a three-cell lagoon 
and several hundred connections, now 
serves over 1,300 homes and has 
become the driving force for home 
construction in Butler County. The various 
phases included miles of gravity lines and 
force mains, over 25 duplex lift stations, 
grinder installation, and UV disinfection. 

Wastewater Treatment Facility & 
Collection System Rehab
City of Greenville, Missouri
Greenville has a terrible problem with  
Inflow & Infiltration (I&I) of stormwater into 
their sanitary sewer collection system.  In 
addition, their existing aerated lagoon is 
no longer capable of meeting Missouri 
Department of Natural Resources 
standards.  Horner & Shifrin has lead the 
way in studying and seeking funding for a 
project that is currently in the design 
stage.  Once complete, the project will 
include cured-in-place gravity main lining, 
lift station rehabilitation, and a complete 
overhaul of the town’s wastewater 
treatment facility. 

Preliminary Engineering Report
Pike Creek Reorganized Common 
Sewer District
The Pike Creek Reorganized Sewer 
District has been rapidly growing since 
its creation in 1999. The original design 
included the construction of a facultative 
lagoon for its original 500 customers. 
Since that time, the District has expanded 
through four project phases and 
now boasts almost 3,000 customers. 
Unfortunately, their lagoon can no longer 
meet the District’s permit requirements for 
effluent quality or flow.
H&S was hired to write a feasibility study 
that estimated the cost to build a new 
Wastewater Treatment Facility (WWTF) 
as well as some gravity main extensions 
and replacements. Although the system 
improvements are necessary, the Board 
required H&S to fully analyze the impact 
that the project would have on user 
rates. Therefore the report included 
review of Operations and Maintenance 
costs, replacement schedules, reserve 
schedules, existing debt, and proposed 
new debt.
Wastewater Facility Condition 
Assessment
Yorkville - Bristol Sanitary District
Horner & Shifrin provided engineering 
services for the facility condition 
assessment for the Yorkville-Bristol 
Sanitary District’s (YBSD) wastewater 